
 

 
HG – for professional fur farmers 

 

 

 

Spare parts 

 

280133 Hydra Combi   



Description 2:

Description 1:

HG Hydra Combi with killingbox

Part No.:

280133  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 10

Break all edges

W/ elect. Start

 

 

Revision:

2

Date:

Revision DescriptionApproved

Material:

KKS

Description changed

28-11-2018

852

1
2
8
9

2339



Parts List

DESCRIPTIONPART NUMBERQTYITEM

HG S.S. Hydra Combi electrical28013411

Killing box 120 males28015012

Gasoline 95 unleaded4765055,0 l3

Pin split Ø4x36 8940403624

Parts List

DESCRIPTIONPART NUMBERQTYITEM

Frame part 1042255811

Exhaust for Hydra combi44180512

Hexagon bolt M8x16 FZB1140801633

Washer M8 FZB8210800034

Description 2:

Description 1:

Loose parts

Part No.:

  

Sheet size:

Sheet:

2 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 10

Break all edges

 

 

 

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

27-09-2015

214

3

Wrap the parts in plastic

put inside box



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x16 FZB1140801631

Frame part 1042255812

Stand assembly42267413

Third base assembly42268614

Exhaust for Hydra combi44180515

Hydraulic oil Q8 handel 4647672114,0 l6

Washer M8 FZB8210800037

Description 2:

Description 1:

HG S.S. Hydra Combi electrical

Part No.:

280134  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 7

Break all edges

start

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

3 4

5 2 1 7



A ( 1 : 2 )

Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M5x12 FZB1140501241

Hexagon bolt M8x40 FZB1140804042

Self-locking nut M8 FZB1790800043

Self-locking nut M10 FZB1791000014

Frame part 642255615

Frame part 1742256216

Frame assembly 142256417

Red wiere 16° Length 80 cm42265218

Black wire length 98 cm42265419

Wireing for Engine422656110

Engine assembly 2422660111

Battery assembly422676112

Operator assembly422678113

Suspension assembly422680114

Vibration absorber Ø65x35 - M10423421115

Fuel hose hydro eco 10x3,54234510,9 m16

Fuel hose 19x6,04234520,9 m17

Warning logo DK423477118

Washer for vibration absorber423542119

Rubber plug for plate423606220

Hose clamp 14-22474007221

Hose clamp 22-30474008222

Washer SRKB Ø9x35x3 FZB4809335423

Washer M5 FZB82105900424

Washer M8 FZB82108000425

Washer M10 FZB82110000126

A

Description 2:

Description 1:

First base assembly

Part No.:

422682  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 10

Break all edges

 

 

 

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

12 20 5 6 13

14723319 26415

25
2

Add grease on the shaft

before mounting the 

wheel suspension

18

222111 2221

241

17 16



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M5x12 FZB1140501241

Hexagon bolt M8x40 FZB1140804042

Self-locking nut M8 FZB1790800043

Self-locking nut M10 FZB1791000014

Frame part 642255615

Frame part 1742256216

Frame assembly 142256417

Red wiere 16° Length 80 cm42265218

Black wire length 98 cm42265419

Wireing for Engine422656110

Engine assembly 2422660111

Battery assembly422676112

Operator assembly422678113

Suspension assembly422680114

Vibration absorber Ø65x35 - M10423421115

Fuel hose hydro eco 10x3,54234510,9 m16

Fuel hose 19x6,04234520,9 m17

Warning logo DK423477118

Washer for vibration absorber423542119

Rubber plug for plate423606220

Hose clamp 14-22474007221

Hose clamp 22-30474008222

Washer SRKB Ø9x35x3 FZB4809335423

Washer M5 FZB82105900424

Washer M8 FZB82108000425

Washer M10 FZB82110000126

Description 2:

Description 1:

First base assembly

Part No.:

422682  

Sheet size:

Sheet:

2 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 10

Break all edges

 

 

 

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x12 FZB1140801231

Hexagon bolt M8x25 FZB1140802522

Frame part 1242256013

Wheel motor assembly42266814

Hydraulic tank assembly42267015

First base assembly42268216

Hose clamp42360127

Hydraulic hose  1. 3/4"x 825mm47740418

Hydraulic hose 2.1/2" x 500mm47740619

Hydraulic hose 3.1/2"x 1780mm477408110

Hydraulic hose 4. 1/2"x 460mm477410111

Hydraulic hose 5.1/2" x 1420mm477412112

Hydraulic hose 6.3/8"x2200mm477414113

Hydraulic hose 7.3/8"x 2690mm477416114

Hydraulic hose 8.3/8" x1625mm477418115

Hydraulic hose 9.3/8" x1820mm477420116

Washer M8 FZB82108000517

Description 2:

Description 1:

Second base assembly

Part No.:

422684  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 8

Break all edges

 

 

 

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

74 11 9108 1316 121415



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x12 FZB1140801231

Hexagon bolt M8x25 FZB1140802522

Frame part 1242256013

Wheel motor assembly42266814

Hydraulic tank assembly42267015

First base assembly42268216

Hose clamp42360127

Hydraulic hose  1. 3/4"x 825mm47740418

Hydraulic hose 2.1/2" x 500mm47740619

Hydraulic hose 3.1/2"x 1780mm477408110

Hydraulic hose 4. 1/2"x 460mm477410111

Hydraulic hose 5.1/2" x 1420mm477412112

Hydraulic hose 6.3/8"x2200mm477414113

Hydraulic hose 7.3/8"x 2690mm477416114

Hydraulic hose 8.3/8" x1625mm477418115

Hydraulic hose 9.3/8" x1820mm477420116

Washer M8 FZB82108000517

Description 2:

Description 1:

Second base assembly

Part No.:

422684  

Sheet size:

Sheet:

2 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 8

Break all edges

 

 

 

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

3171

5

6

2

2 17



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Sterring cable for Hydra combi42263211

Second base assembly42268412

Wheel hub for omrw42347123

Washer f/OMRW 45x20,5x4 FZB42354524

Wheel F. LP190-8/8 Hf400 silve47473325

Wheel nut M12x1,5 NV22 60`FZB479910106

Description 2:

Description 1:

Third base assembly

Part No.:

422686  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 6

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

2

3

5

6

1

4



A ( 1 : 1,5 )

B ( 1 : 1 )

Parts List

DESCRIPTIONPART NUMBERQTYITEM

Stop screw M8x50-B1050805011

Hexagon bolt M6x16 FZB1140601622

Hexagon bolt M6x20 FZB1140602013

Hexagon bolt M8x16 FZB1140801664

Hexagon bolt M8x35 FZB1140803515

Hexagon bolt M10x30 FZB1141003086

Nut M8 FZB150800027

Self-locking nut M6 FZB1790600028

Self-locking nut M8 FZB1790800039

Id plate CE for Hydra Combi30039110

Ball angle joint AS13 M8415042211

Frame assembly 2422566112

Trotle cable for Hydra combi422640113

Choke cable for Hydra combi422642114

Assembly bearring for handle422664115

Throtle/choke assembly422666116

Slide bushing Ø12xØ14x7423423317

Handle, Ø21 cylindrical knob Ø10423424318

F-Bracket for cable G5x20423432119

Clips for F-joint423443120

Sticker for key start423464121

Alu valveblock pipe mounted423570122

Valve, cartridge 12v DC 2 way with 

override

423573123

Key start GX 200441720124

Fuel tank cap G400445091125

Choke cable SS-SM470565126

Straight connector w. gasket Ø15L x 3/8"477117127

Elbow 3/8"t x Ø15L477146128

Blind rivet Ø3.2x8 (4-5,5)7003208429

Washer M6 FZB82106000430

Washer M8 FZB82108000631

Washer M10 FZB82110000832

Washer Ø6,4x18x1,6 FZB82606000133

Pin slotted Ø5x2289505022234

Trottel gripM100499135

Lock rod assemblyM100501136

Bumper assemblyM100503137

Ball lockM100507238

Trottle shaft for hydra combiM100772139

Tilt valveM103202140

Bracket for valve with 16,1 mm holeM103798141

A

B

Description 2:

Description 1:

Operator assembly

Part No.:

422678  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3,7

Break all edges

 

 

 

Revision:

3

Date:

Revision DescriptionApproved

Material:

KKS

Manual valve + Bracket changed

20-12-2018

6

6

431 24

16 18

41

5

9

102921

25

15

39

32

Adabt lenght of tilt handle

to same lenght as throtle/choke handle

30

8

2

18

40

37

34

36

38

22

12



D ( 1 : 1,5 )

H ( 1 : 1,5 )

 

D

H

J

Description 2:

Description 1:

Operator assembly

Part No.:

422678  

Sheet size:

Sheet:

2 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3,7

Break all edges

 

 

 

Revision:

3

Date:

Revision DescriptionApproved

Material:

KKS

Manual valve + Bracket changed

20-12-2018

41

9

5

8

30

41

27

28

2

3

30

11 7 1 938

1
5

-

50
+

23

26

22



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x65 FZB1140806521

Nut M8 FZB150800022

Self-locking nut M8 FZB1790800023

Handle, Ø21 cylindrical knob Ø1042342414

Hydraulic tilt valve42352615

Elbow 3/8"t x 3/8"t (M/M)47710516

Elbow 3/8"t x Ø12L47713927

Bopnded seal washer 3/8"47716328

Banjo bolt 3/8"47722219

Washer M8 FZB82108000410

Handle for tilt valveM103201111

Description 2:

Description 1:

Tilt valve

Part No.:

M103202  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 1

Break all edges

Hydra combi

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KKS Made02-02-2018

2 2 5

9

8

7

7

6

110

310

4 11



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x12 FZB1140601221

Hexagon bolt M10x30 FZB1141003012

Hexagon bolt M16x150 FZB1141615023

Self-locking nut M16 FZB1791600024

Slide Bearing PAF-30260 (34x30x26)42241325

Suspension movable part42251216

Reinforcement for control42261617

Grease fitting M6 straight42306828

Fork for wheel  DGT 12"42346529

Fork wheel SS Hydra423466210

End plate Ø4543254111

Chamfered Washer M10 FZB82110000112

Description 2:

Description 1:

Suspension assembly

Part No.:

422680  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

1

8

6 5

711122

4

9
3

10

Add grease in booth grease fittings



Parts List

ITEM QTY PART NUMBER DESCRIPTION

1 6 11405012 Hexagon bolt M5x12 FZB

2 2 11406012 Hexagon bolt M6x12 FZB

3 1 11406025 Hexagon bolt M6x25 FZB

4 4 11406085 Hexagon bolt M6x85 FZB

5 1 11408020 Hexagon bolt M8x20 FZB

6 4 11408025 Hexagon bolt M8x25 FZB

7 2 11412055 Hexagon bolt M12x55 FZB

8 3 1508000 Nut M8 FZB

9 1 422506 Filter box main assembly

10 1 422572 Exhaust system for killing box

11 1,25 m 422636 Heat hose 1"

12 1 422638 Killing box

13 3 423439 HG Logo - size 75 x110mm

Parts List

ITEM QTY PART NUMBER DESCRIPTION

14 2 474008 Hose clamp 22-30

15 4 474010 Hose clamp 25-35

16 0,6 m 477572 Alfasteel hose Ø20

17 2 4809335 Washer SRKB Ø9x35x3 FZB

18 6 82105900 Washer M5 FZB

19 6 82106000 Washer M6 FZB

20 5 82108000 Washer M8 FZB

21 2 82112000 Washer M12 FZB

22 1 M100826 Heat plate 

23 1 M102628 Filter cover

24 1 M103872 Warning sign for 280131 + 280133

25 1 M12417 Insulation 70x1200x300

Description 2:

Description 1:

Killing box 120 males

Part No.:

280150  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 8

Break all edges

For Hydra Combi

 

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

KL

Warning sign added

08-05-2019

12

22

1

10 5

9

16

6

2

7

61714

13

25 4 23

24



A ( 1 : 4 )

A

Description 2:

Description 1:

Killing box 120 males

Part No.:

280150  

Sheet size:

Sheet:

2 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 8

Break all edges

For Hydra Combi

 

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

KL

Warning sign added

08-05-2019

22

12

10 9

12

1614
6

6

14

15

1 22

11

11

3

8 1510

20



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Mail box assembly 142259011

Mail box assembly 242259212

Thread rod for mail box42258814

Self-locking nut M5 FZB1790500023

Description 2:

Description 1:

HG Mail box complete

Part No.:

280160  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Break all edges

HG Killing box

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

1

2

4

3

3



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M3x08 

FZB

1020300841

Hexagon bolt M6x30 FZB1140603022

Self-locking nut M3 FZB1790300043

Self-locking nut M6 FZB1790600024

Filter box assembly 142250815

Filter box assembly 242251016

Polyester filter PPI2042251117

Mini Latch42255428

Gasket for filterbox42264419

1/4" Ball valve male/female477527110

Washer type SRKB ø9x35x34809335211

Chamfered Washer M3 FZB82103000412

Description 2:

Description 1:

Filter box main assembly

Part No.:

422506  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 4

Break all edges

 

 

 

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

2 6

2

9

10

5

8

1

12

3

11

4

Glue gasket to lid with scilicone

7



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hinge assembly 142252211

Hinge assembly 442252812

Description 2:

Description 1:

Hinge right

Part No.:

422518  

Sheet size:

Sheet:

1 /1 

A4

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

2 : 1

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

2

1



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hinge assembly 342252611

Hinge assembly 242252412

Description 2:

Description 1:

Hinge left

Part No.:

422520  

Sheet size:

Sheet:

1 /1 

A4

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

2 : 1

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

1

2



A 

A

Parts List

DESCRIPTIONPART NUMBERQTYITEM

Wood screw pan head 5 x 16140872201

Self-locking nut M6 FZB1790600042

Drive in nut M5 FZB19205000273

Drive in nut M8 FZB1920800024

Box part 14143615

Box part 94143716

Box part 24143817

Box part 34144018

Box part 54144419

Box part 841445110

Cup head square neck bolt M6x16 FZB64406016411

Washer M6 FZB82106000412

Corner stiffering part 1M102620213

Corner stiffering part 2M102621214

Wood screw countersunk head 4 x 40M2020104515

Description 2:

Description 1:

Box for killing box

Part No.:

422531  

Sheet size:

Sheet:

2 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 10

Break all edges

 

Edges painted brown

 

Revision:

1

Date:

Revision DescriptionApproved

Material:

KC

Part list update

25-04-2017

31113 14

1

12

2

9

6

5

7

15

10

8

4



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Flex pipe for exhaust42253011

Exhaust assembly 142256912

Exhaust assembly 242257113

Exhaust assembly 342257314

Hose clamp Ø27-Ø2942265035

Description 2:

Description 1:

Exhaust system for killing box

Part No.:

422572  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 4

Break all edges

 

Ral 9005

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

2

5

55

995,5

3

2
5
6

4
4
1
,
2
5

41



A

Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M5x12 FZB1140501241

Hexagon bolt M8x25 FZB1140802542

Wood screw pan head 5 x 16140872253

Wood screw countersunk head 5 x 2014087564

Self-locking nut M5 FZB17905000105

Self-locking nut M8 FZB1790800046

Drive in nut M5 FZB19205000237

HG Mail box complete28016018

Warning sign. Crushing3100919

Box part 441442110

Box part 641446111

Box part 741447212

Sealing strip415928,1 m13

Brace for stand422500114

Hinge right422518315

Hinge left422520216

Box for killing box422531117

Exhaust/intake for killing box422570118

Vindow for killing box422596119

Latch clamp with lock422604320

Brace for latch clamp422606321

Brace for gas spring422608422

Gas spring Ø8 x 200mm, 250N422610223

Eye bracket for gas spring Ø8mm422612424

Handle, Ø21 cylindrical knob Ø10423424125

Cup head square neck bolt M5x25 FZB64405025626

Wood screw pan head 4,5 x 3564485025227

Buttonhead bolt M5x15 FZB76005016428

Buttonhead bolt M5x20 FZB760050204229

Washer M5 FZB82105900630

Washer Ø5,3x15x1,2 FZB82605000431

Angle for clamp - hydra combiM100141132

Cover plateM100150133

Tension brace for hydra combiM100151134

Tension brace for hydra combiM100840135

Handle part 2M10249236

Wood screw pan head 5 x 16 StainlessM102639637

Wood screw countersunk head 3,5 x 35M2020051338

A

Description 2:

Description 1:

Killing box

Part No.:

422638  

Sheet size:

Sheet:

1 /3 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 15

Break all edges

 

 

 

Revision:

2

Date:

Revision DescriptionApproved

Material:

KC Screws for M100141 added28-04-2017

All edges, corners and gabs must be seled with silicone

All edges on the wood must be painted brown

206

790 790

36,5

1
2
1

8
0
0

2012

775

15

16

8

20

21

20 20
20

17

10

14

1516

15

18

11

19

Drill 3,5 holes and make

countersounk for all screws

2

6

29

22

24

422500 may first be mounted

whenn it's placed on the stand



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x25 FZB1140802542

Wood screw countersunk head 3,5 x 35M2020051338

Wood screw pan head 5 x 16140872253

Wood screw countersunk head 5 x 2014087564

Self-locking nut M5 FZB17905000105

Self-locking nut M8 FZB1790800046

Drive in nut M5 FZB19205000237

HG Mail box complete28016018

Warning sign. Crushing3100919

Box part 441442110

Box part 641446111

Box part 741447212

Brace for stand422500114

Hinge right422518315

Hinge left422520216

Box for killing box422531117

Exhaust/intake for killing box422570118

Vindow for killing box422596119

Latch clamp with lock422604320

Brace for latch clamp422606321

Brace for gas spring422608422

Eye bracket for gas spring Ø8mm422612424

Cup head square neck bolt M5x25 FZB64405025626

Buttonhead bolt M5x20 FZB760050204229

Washer M5 FZB82105900630

Tension brace for hydra combiM100151134

Cover plateM100150133

Handle part 2M10249236

Angle for clamp - hydra combiM100141132

Tension brace for hydra combiM100840135

Handle, Ø21 cylindrical knob Ø10423424125

Buttonhead bolt M5x15 FZB76005016428

Hexagon bolt M5x12 FZB1140501241

Washer Ø5,3x15x1,2 FZB82605000431

Wood screw pan head 4,5 x 3564485025227

Sealing strip415928,1 

m

13

Wood screw pan head 5 x 16 StainlessM102639637

Gas spring Ø8 x 200mm, 250N422610223

Description 2:

Description 1:

Killing box

Part No.:

422638  

Sheet size:

Sheet:

2 /3 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 15

Break all edges

 

 

 

Revision:

2

Date:

Revision DescriptionApproved

Material:

KC Screws for M100141 added28-04-2017

Use zinc plated clamps to fasten

rubber sealings

94

4

3

7

19 15

16

15

1615 8

7

7

37

2021

3
0

12

38

122,5

92,5

26

5

30



B

Description 2:

Description 1:

Killing box

Part No.:

422638  

Sheet size:

Sheet:

3 /3 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 15

Break all edges

 

 

 

Revision:

2

Date:

Revision DescriptionApproved

Material:

KC Screws for M100141 added28-04-2017

23,5Adjust to mm when mounting

3
0

7
8
,
5

1
6
0

4
 
x
 

122,5

92,5

7
8

1
0
0

8
0

1
0
0

35

343234

3

28

5 1

33 2534

31

29

265

2
5

80,11

5
3
5



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M5x12 FZB1020501221

Hexagon cylinder head M6x50 FZB1020605012

Edge protecting strip2039300,5 m3

Brace for Ball valve42257614

Draught control main assembly42258215

Air filter K&N Honda GX20042264616

Ball valve 1/2" (M/F)42264817

Throtle-Choke brace42341518

Cable clamp42341929

O-ring OR6,00-1,00423444110

Reduction stem Ø10 x 1/4" pipe Metal423446111

Gasket for fueltank423627212

External fuel cap43356113

Tension brace43359114

HONDA GX200UT SXE5 electrical start441705115

Lock nut WRG 1/2"58013000116

Washer M5 FZB82105900217

Hose nipple Ø1/2" x 20ug Composite852520118

Description 2:

Description 1:

Engine assembly 1

Part No.:

422658  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2,5

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

11 13 2

14

12

15

4

7

18

6

5

16

8

9117

10

12

3

1179



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M6x20 FZB1020602031

Hexagon cylinder head M6x30 FZB1020603032

Stop screw M6x10-B1050601013

Hexagon bolt M8x16 FZB1140801614

Hexagon bolt M8x25 FZB1140802515

Hexagon bolt M10x30 FZB1141003026

Self-locking nut M8 FZB1790800017

Hexagon countersunk head M8x25 FZB2040802558

Key 5x5x25mm DIN-6885A20794619

Engine assembly 1422658110

Hydraulic pump assembly422672111

Starter string  4,5 mm (1,58m)4234701,7 m12

Engine oil Q8 T520 15W-404767050,6 l13

Washer M6 FZB82106000614

Washer M8 FZB82108000215

Washer M10 FZB82110000216

Washer Ø8,4x24x2 FZB82608000217

Brace for sterring cableM102605118

Arm for sterring cableM102606119

Bell for housing - centrifugal clutchM103457120

Flange for housing - centrifugal clutchM103458121

Centrifugal clutch for GX200M103459122

Description 2:

Description 1:

Engine assembly 2

Part No.:

422660  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2,5

Break all edges

 

 

 

Revision:

3

Date:

Revision DescriptionApproved

Material:

KKS

Centrifugal clutch changed to Suco

20-12-2018

11

6

16

10

5

15

19

17

157

3

8

18

9

4 1722

214

1

14

20

21



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Elbow adjustable Ø12-L w. o-ring Ø12L42404711

Tee Ø12L x Ø12L x Ø12L (F/F/M)42406012

Hose nipple Ø1" x 3/4" Brass42407513

Tee 3/8"t x Ø12L x Ø12L (M/F/F)42417614

Elbow 3/4" (F/F) Galvanized4710415

Tee Adjustable Ø15L x Ø15L x Ø15L (M/F/F)47707216

Straight connector w. gasket 3/8" x 3/4"47709717

Straight connector w. gasket Ø12L x 1/4"47711018

Straight connector w. gasket Ø15L 1/2"47712019

Elbow 1/2"t x Ø15L477141110

Elbow 3/8"t x Ø15L477146111

Reduction Ø15L w. o-ring  Ø22L477208112

Test nipple w. o-ring Ø12L477272213

Ball angle joint AS08 M05489103114

Variable piston pump 13,6ccmM101762115

Gear pump 3,8ccm, German standard ø32M101763116

Key for German standard ø32 pumpM101764117

Description 2:

Description 1:

Hydraulic pump assembly

Part No.:

422672  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

 

 

Revision:

2

Date:

Revision DescriptionApproved

Material:

KKS

Pump changed

02-02-2018

M101764

Key for German standard Ø32 pump

1415 17 134

11 12

9

3 5 7

2 13 1 8

16

610

Dodać uszczelniacza

 

Add liquid hydralic sealing



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x20 FZB1140802021

Bearing for handle42253412

Slide Bearing PAF 12070 P1042342313

Chamfered Washer M8 FZB8210800024

Description 2:

Description 1:

Assembly bearring for handle

Part No.:

422664  

Sheet size:

Sheet:

1 /1 

A4

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

2 : 1,5

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

3

2

41



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M5x12 FZB1020501221

Hexagon bolt M8x20 FZB1140802022

Self-locking nut M10 FZB1791000023

Brace for throtle and choke42341214

Gas choke handle right42341315

Cable clamp42341926

Gas/choke handle left42342617

Washer M5 FZB82105900211

Washer M8 FZB8210800028

Washer M10 FZB8211000049

Disc spring 20x10,5x0,889310080410

Description 2:

Description 1:

Throtle/choke assembly

Part No.:

422666  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

 1: 1

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

8

2

3

7

9

4

9

6

Bend the plate so it works as stops for the handles

10

10

9

10

5

3

1 11 6



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M12x55 FZB1141205561

Self-locking nut M12 FZB1791200072

Hydraulic pipe 1 for motor42262413

Hydraulic pipe 2 for motor42262614

Hydraulic pipe 3 for motor42262815

Hydraulic pipe 4 for motor42263016

Pipe for wheel motor42344217

Wheel motor 347ccm Eaton 

delta

42351928

Elbow adjustable Ø15L w. o-ring 

Ø15L

42404839

Cutting ring Ø15L424118810

Union Ø15L M22x1,5424122811

Tee 3x Ø15L424162212

Tee Adjustable Ø15L x Ø15L x 

Ø15L (M/F/F)

477072113

Washer M12 FZB82112000814

Washer f/OMRW 45x20,5x4 FZB423545215

Straight connector w. gasket 

Ø15L 7/8"-14 UNF

477145417

Description 2:

Description 1:

Wheel motor assembly

Part No.:

422668  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

REVISION HISTORY

REV DESCRIPTION DATE APPROVED

1 Made 04-01-2011 kc

B

Fitting removed

11-06-2013 MRH

2148 17

10119 3 12 6 5 13415



Description 2:

Description 1:

Wheel motor assembly

Part No.:

422668  

Sheet size:

Sheet:

2 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

Generalna zasada:

dokręcić wszystkie złączki hydrauliczne z odpowiednią siłą -

dobierz odpowiednią siłę do rozmiaru złączki zgodnie z tabelą.

 

General rule:

tighten all hydraulic nipples with correct force -

for each siez of nipple use correct force according to table.



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Spacer for wheel motor4323611

Thread rod for spacer4323812

Nut M12 FZB151200013

Description 2:

Description 1:

Pipe for wheel motor

Part No.:

423442  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

Zinc chromated

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

3

500

321



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M5x10 

FZB

1020501061

Hexagon bolt M6x16 FZB1140601642

Plug male 1/4"21673913

Hydraulic tank42251614

Påfyldning HB7042345915

Oil level indicator42346016

Filter head42355617

MP Oil filter42355818

Gauge -1+2 bar 1/8" Ø4042381019

Gasket for filler neck423918110

Hose clamp Ø32-40474206211

Male stud 22L 3/4" DM477126112

Hydraulic hose 10. 1" x530mm477422113

Chamfered Washer M6 FZB82106000414

Description 2:

Description 1:

Hydraulic tank assembly

Part No.:

422670  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

REVISION HISTORY

REV DESCRIPTION DATE APPROVED

A Made 05-01-2011 KC

1

Suction pipe changed to hose

21-02-2012 KL

5

4

1 10

7 9 12

3

6

11
13

8
214



A ( 1 : 1 )

 

A

Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x16 FZB1140801651

Stand part 114146812

Stand part 124147013

Cylinder for Hydra Combi42250214

Stand42253215

Lock pin for cylinder42340946

Hose leak valve42346217

Straight connector 3/8" x 

3/8"

47710018

Bopnded seal washer 3/8"47716339

Banjo bolt 3/8"477222110

B

Description 2:

Description 1:

Stand assembly

Part No.:

422674  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 5

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

87

61

45

2

3

6

6 1

1

9109



Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head 

M12x50 FZB

1021205021

Negative terminal42141912

Brace for battery42346723

Cover for positive terminal42349614

Cover for gorund terminal42349715

Positive terminal42352916

Battery47601017

Description 2:

Description 1:

Battery assembly

Part No.:

422676  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 1,5

Break all edges

 

 

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

HG

Revision changed to numeric

28-09-2015

5

2

7

1

3

3

1

6

4



 

  

 

HG – for professional fur farmers 

 

 

 

Vejlevej 15, DK-8722 

Hedensted 

Tel. (+45) 75 89 12 44 

Fax (+45) 75 89 11 80 

www.hedensted-gruppen.dk 

  

 

HG – for professional fur farmers 

 

 

 

http://www.hedensted-gruppen.dk/

